## EXPERIMENTAL USE OF LIQUID RUBBER LATEX MODIFIED BITUMINOUS PAVEMENT ON VERMONT ROUTE 12 WORCESTER, VERMONT

INITIAL REPORT 86-1

## STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESEARCH DIVISION

## SUSAN C. CRAMPTON, SECRETARY OF TRANSPORTATION FRANK E. ALDRICH, P.E., CHIEF ENGINEER R. F. NICHOLSON, P.E., MATERIALS & RESEARCH ENGINEER

Prepared By:

E. C. Houston Assistant Research Specialist

Reviewed By:

R.F. Michol

R. F. Nicholson, P.E. Materials & Research Engineer

Date: <u>January 20, 1986</u>

"The information contained in this report was compiled for the use of the Vermont Agency of Transportation. Conclusions and recommendations contained herein are based upon the research data obtained and the expertise of the researchers, and are not necessarily to be construed as Agency policy. This report does not constitute a standard, specification, or regulation. The Vermont Agency of Transportation assumes no liability for its contents or the use thereof."

ΙI

## TABLE OF CONTENTS

# Page

Abstract	•	•	•	•	•	•	•	•	•	1
Introduction	•		•	•	•	•	•		•	2
Product Information Provided By Supplier	•		•	•	•		•	•	•	3
Cost Information	•	•	•	•	•	•	•	•	•	3
Project Description & Roadway Condition	•	•	•	•	•	•	•	•	•	4
Location Map	•	•	•	•	•	•	•	•	•	5
Mix Production & Testing	•	•	•	•	•	•	•	•	•	б
Paving Operation	•	•	•	•	•	•	•	•	•	7
Test Section Location Sketch	•	•	•	•	•		•		•	8
Post Construction Observations	•	•	•	•	•	•	•		•	9.
Summary		•	•	•	•	•		•	•	11
Follow Up		•	•	•	•	•	•	•	•	11
Appendix	•	•		•	•				•	12-26

#### ABSTRACT

Approximately 150 tons of bituminous concrete mix modified with Ultrapave liquid rubber latex was produced and placed as a one inch wearing course over a plant mixed base course on September 5, 1984. The experimental pavement is located on Vermont Route 12 at milemarker 0670 and extends to milemarker 0701 in the Town of Worcester.

The Ultrapave was added manually to the bituminous concrete mix directly into the pugmill at the plant. The experimental mix was produced by Cooley Asphalt Paving Corporation in Berlin, Vermont.

Paving was performed by a District 6 maintenance crew who commented that the material was very fibrous and sticky compared to the standard mix, which made hand work more difficult.

Survey results through September 1985 do not reveal any difference in performance between the liquid rubber latex modified pavement and the standard mix.

-1-

#### INTRODUCTION

The Vermont Agency of Transportation was offered three drums of Ultrapave liquid rubber latex at no charge for a field evaluation. With the cooperation of the local bituminous concrete producer, Cooley Asphalt Paving Corporation, an experimental bituminous concrete mix was batched and placed in September of 1984.

The section of roadway selected for the placement of the experimental mix had been washed out during flooding caused by heavy rains. New subbase and plant mix base course was placed, which created a new roadway as a portion of the test site.

This report describes the initial observations during production and placement of the modified mix and performance during the first 12 months of service for the project Worcester/Elmore ER 0241 (19).

-2-

## <u>PRODUCTION INFORMATION PROVIDED</u> <u>BY THE SUPPLIER (ABRIDGED)</u>

Ultrapave is a rubber latex binder for asphalt. Because the rubber particles are extremely fine and uniform, a very high surface area is exposed to the asphalt during mixing and the dispersion of rubber is rapid and thorough.

Paving material modified with Ultrapave provides resistance to surface abrasion, scour and wear. It increases the ability of the bitumens to retain aggregates. Improved ductility at low temperatures helps prevent winter checking and cracking. softening point, lower penetration, and lower Its higher temperature susceptability mean less shoving, rutting, and general instability of paving material. Bleeding of seal coats is reduced during hot weather. Increased adhesion and tack prevents asphalt stripping in hot mixes and increases the ability of the binder to remain anchored securely to the aggregate. resistance is gained, protecting the road from Water Prime and tack coats have better adhesion. deterioration. Increased stability and density of asphalt concrete results in uniform surface texture and unusually tight cold joints, and feather edges. Overlays can be laid as thin as  $\frac{1}{4}$  inch when asphalt is modified with Ultrapave.

## COST INFORMATION

The material cost F.O.B. Dalton, Georgia is \$6.50 per gallon. Ultrapave normally comes in 55 gallon drums and is added to the bituminous concrete mix at a rate of 3/4 of a gallon per ton. Costs could be expected to range from

- 3 -

\$7.50-\$10.00/ton extra with freight and contractor handling included.

#### **PROJECT DESCRIPTION & ROADWAY CONDITION**

The Worcester/Elmore ER 0241 (19) project was a segment of an Emergency Relief (ER) project that extended along Vermont Route 12 from Montpelier City line north to the Morristown Town Line. The test area can be seen on the Location Map on Page 5.

The route logs indicate that the existing roadway, prior to the ER reconstruction, in the area of the test section was constructed in 1961 using 1½" of bituminous concrete pavement. A blade mix treatment was applied in 1967, a grit seal in 1975 and again in 1982.

After heavy concentrated rainfall on June 6, 1984 storm water backed up at the 180" CGMPP at milemarker 0700± causing subsequent failure of the roadway embankment which was eventually washed out. The area which was severely damaged was approximately 650' long and required reconstruction of the roadway section including subgrade, subbase and bituminous pavement.

The reconstruction was done utilizing District 6 forces. Once the new subbase and base course pavement was in place it was overlayed with 1± inch Type IV bituminous pavement. The overlay extended beyond the north and south end of the newly constructed roadway for approximately 0.15 miles in each direction. The completed roadway is 22' wide from edge of pavement to edge of pavement.

- 4 -



The average daily traffic for this section of Vermont Route 12 in 1982 was 530.

#### MIX PRODUCTION & TESTING

The modified mix was produced under the direct supervision of a representative of the Textile Rubber & Chemical Co., Inc., makers of Ultrapave. Production began at approximately 10:00 AM on September 5, 1984. The wet mix cycle was increased by 25 seconds to 61 seconds to insure adequate blending of the liquid rubber latex and the 85/100 penetration grade asphalt cement.

The liquid rubber latex was added at a rate of 3/4 gallon per ton of mix. The material was removed from the 55 gallon drum by dipping with a 5 gallon bucket. The material was then added to the mix during the wet mix cycle using the side door of the pugmill. Workers were cautioned by the company representative to wear long sleeves and gloves and have adequate eye protection in case of asphalt splatter during the wet mix cycle.

The course aggregate for the Type IV mix consisted of 3/8 inches and smaller crushed granite from the Websterville quarry. Fine aggregate included natural sand and stone screenings from crushed granite. A copy of the mix design can be seen on page 13.

Samples of the standard and latex modified mixes were taken from the trucks on the project. Results of tests performed on these samples can be seen by referring to pages 14-

-6-

26 in the Appendix. One test performed on the Ultrapave mix revealed low air voids of 2.44% (specifications have a range from 3% to 5%).

## PAVING OPERATION

Paving of the regular mix began about 9:00 AM on August 5, 1984 under partly sunny skies with an ambient temperature of 55°F. Standard mix was produced and placed in the southbound lane prior to switching over to the modified mix. A plan view of the installation can be seen on page 8.

Paving sequence proceeded from north to south for both mixes. The experimental mix was placed in the northbound lane for a side by side test comparison. Three 200 foot test sections were marked out beginning at milemarker 0689± with two 50' spaces between. The third test section ends at milemarker 0702±. These test sections are located primarily over the new base course.

Thickness of the new wearing course averaged one inch prior to compaction. Mix temperatures sampled from trucks on the project ranged from 260°F to 310°F and averaged 295°F.

The experimental mix tended to be fibrous and more difficult for workers to rake. While working the centerline joint, the mix had a tendency to adhere to the rakes which required periodic cleaning using a scraper and diesel fuel. Workers commented that the fibrous texture required more hand work. The material was too sticky and wouldn't spread as well as regular mix.

- 7 -



The roller operator stated that the modified mix was "easier to compact", because it "sticks better" and "leaves less ridges". The operator estimated that it "took 1/3 less rolling (fewer passes) to compact the mix".

During the compaction operation it was noted that small "fat spots" were found on the surface of the overlay. These were apparent prior to compaction and in some cases, as the roller crossed over them, they would stick to the roller and pull out leaving small pockmarks in the surface of the overlay. At first it was assumed that the fat spots were small (1"+ diameter) amounts of the Ultrapave latex which may not have thoroughly blended with the mix. There were about six of these spots per square foot of surface area. Further inspection revealed that this problem was not prevalent beyond the paver screed width. In other words, the fat spots were not appearing along the shoulder where the extension wing of the paver is This suggests that the fat spots were the result located. of a buildup of latex and fines on the screed which was then displaced by the mix and deposited on the surface of the pavement.

## POST CONSTRUCTION OBSERVATIONS

Test sections 1, 2, and 3 were surveyed for thermal cracking and rutting on January 11, 1985. The inspection did not reveal any significant change in condition since the project was completed, with the exception of a full width transverse cracks at milemarker 0689± plus 134' in test section #1 and a transverse crack which covered only the NB lane (Ultrapave side) at 170'. The latter of the two occurred over the end of the 303 base

-9-

course in this lane. This suggests that cracking was caused by this underlying joint.

The small surface spots discussed earlier were still visible and in similar condition to that noted on August 5, 1984. Two full width transverse cracks which had been documented outside the test sections had both reflected through. This inspection indicates the products inability to suppress reflective cracking. Wheel path rutting measurements were not taken during this inspection due to snow accumulation on centerline and each side of the north and southbound lanes.

A second inspection on May 2, 1985 did not show any change from the first inspection.

During the most recent inspection of September 13, 1985 it was noted that test section #3 has  $7'\pm$  of longitudinal cracking along the centerline. The condition cannot be used to credit or discredit the experimental mix because of its location along the pavement joint which separates the two mixes. Rutting measurements taken throughout the test sections averaged 1/16'' overall except the left wheel path in the Ultrapave mix had an average of 2/16''. The following chart shows the average results for each test section.

	Summa I	ry Of Rutting Ave Readings In Inches	rages S	
	Standa	rd Mix	<u>Ultrapave</u> E	<u>xper. Mix</u>
	SB	Lane	NB L	ane
Test Section #	Left Wheel Path	Right Wheel Path	Left Wheel Path	Right Wheel Path
#1	1/16	1/16	2/16	1/16
#2	1/16	1/16	1/16	1/16
#3	1/16	1/16	2/16	2/16

The small surface spots in the Ultrapave mix were much less evident and apparently have been worn from traffic exposure. Overall the pavement remains in good condition.

#### SUMMARY

1) Ultrapave did not present any significant problems during mixing at the plant.

2) Workers on the project commented that the material had a very sticky, fibrous consistency which made hand work more difficult.

3) Small fat spots appeared on the surface of the new experimental overlay during construction. It is believed that the liquid rubber latex combined with the fines built up on the paver screed and was then displaced by the mix and deposited on the surface of the pavement.

4) Ultrapave did not reduce reflective cracking.

5) Wheel path rutting averaged 1/16 inch higher in the experimental mix as compared to the standard mix.

#### FOLLOW UP

The long term performance of the modified pavement will continue to be monitored with emphasis on the prevention of pavement cracking (new cracks), wheel path rutting, and friction values.

-11-

- APPENDIX -

#### STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESEARCH DIVISION - BITUMINOUS CONCRETE SUBDIVISION Nº Design of Bituminous Concrete Mixtures <u>Appendix</u> 2219 Appendix 13

Town Ut. Dist. +6

Project No. Various Locations

Gentlemen:

In accordance with the specification requirements for the above project I submit the following job mix formula: Pavement Type \_\_\_\_\_ Produced By: Cooley Asphalt Powing Plant Location ... Berlin Stockpile Gradations - % Passing

										· · ·				
Size	% Used	1%	11/2	1	%	1/2	⅔	4	8	16	30	50	200	
Not. Sand	27						100	92	80	67	46	23	4	
Ga Sand	~7						100	94	7.6	53	34	18	.3	
484	46						100	.34	le					
- 40. 41. 10. 10. 10. 10. 10. 10. 10. 10. 10. 1														
Resultant	120						100	1.7	440	22	20	11	5	

Hot Bin Gradation - % Passing

				11				0			1.1			
Bin	% Used	1%	1½	1	34	1/2	3%	4	8	16	30	50	200	
S	56							100	83	64	45	26	7	L
2	44						100	28						l
3	· · · ·			•										L
4														
5														
Resultant	100 1						1/00	68	41	35	25	14	3.9	

	and the second se	We design of the same the same state of the sam	white succession in the second s	The second	and a sublease of the second states of the second states of the	and the second	the second design of the second
Batch	Bin S	Bin No. 2	Bin No. 3	Bin No. 4	Bin No. 5	AC	Total
Weights	3430	3115	-			455	7,000

	1%	11/2	1	*4	1/2	₹	4	8	16	30	50	200	AC
Job Mix Formula		-			601	٩P	48	46	34	24	13	3.5	6.5
Job Aim			/		100	85	63/75	44 50	30/38	20 06	9/17	2/5	6.1
Specification Limits					100	95100	13	3960	24/45	14/35	6	05	48

Source of Materials

Aggregates	Asphalt
Coarse: Cocley Asphalt Paving - Websterville	AC-5:
Fine: Granite Sand - Cooley- Websterville	AC-10:
Not Sand - Thunder Road Pit	
BERRE TOWN	Other: 85-100 Pater-Car, BPCaneda Montana
Mixing Times - Dry: 5 Wet: 35 Submitted by: 11-lfr-d & Lafrand	Total:

Company Cooley Asphalt Paving Corp. Title Treasuren

Comments: This design approved for Disk use only Charle C. Jerd Title Eileni: in Concrete Same D's Grand 1952

#### STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESEARCH DIVISION

REG. MIX

#### BITUMINOUS CONCRETE EXTRACTION WORK SHEET

PROJECT <u>WORCESTER</u> SOURCE <u>COOLE</u>	LABNO. R/ELMORE ER 0241 (19)	DATE MIX TYPE SAMPLE NO.	<u>9.6.84</u> <u>IF DISI.</u> #6
BOWL & MIX _ 2552 BOWL _ / 198 MIX _ 1354 %AC = MIX _ AGG 100	$\begin{array}{c} PAN \& AGG. \\ 1614 \\ PAN \\ 351 \\ AGG. \\ 7263 \\ 7. \\ - \\ - \\ - \\ - \\ - \\ - \\ - \\ - \\ - \\ $	SLIP NO. TIME MIX TEMP. %	
міх		% STONE (+8) % SAND (-8)	<u> </u>

% Slip Ac = \_\_\_\_\_%

% AIR VOIDS

RETAINED ON	WEIGHT	% RETAINED	% PASSING	JOB AIM	REPORTED
1 3/4					
1 1/2					
1					
3/4					
1/2			100	100	100
3/8	31	2.5	97,5	95-100	98
4	381	30.2	67.3	63-75	67
8	260	20,6	. 46.7	42-50	47
16	148	/1.7	35.0	30-38	35
30	145	11,5	23.5	20-28	24
50	130	10.3	13.2	9-17	13
200	135	10.7	2.5	2-5	3
Pass 200	32	2.5			
Totals	1262	/00			

% Slip AC BIN S BIN NO. 2 BIN NO. 3 BIN NO. 4 BIN NO. 5 AC TOTAL BATCH WEIGHTS Wt. ADJUSTMENT COMMENTS:

CORRECTIVE ACTION

REG. MIX

Une

ΤΛ 417 Rev. 2M 4/84 2/M 8/84

	REC	MIX							Арре	ndix 15	•
Bit FII Cor For For	uminous Conc E MAINTENANC htrol No. H61 m No. 4 of m Date 9 /4	rete System E 6 /84	Vermont Material ASPHALT - F (I	Agency Tra s & Resear MIXTURE F ield Test tems P401	nsporta ch Div ROPERTI Data - or 406)	tion Ision (ES	Sheet Project Code No. Mix Design N	of			
Pro	Jact Name	LOPCELTER	1FIMDE		T		t No F	12 03V	1/10		1
1.		THORCESIER /		<u> </u>	f	rojec		$\overline{K}$ $0.24$	[[[]]		
Sou	rce of Mix A	CODLEY	S BER	UN, VT.	F	ing N	o.		Year	. 84	
Iten No.	40625	Type of Mix	04 DIST	RICT		•	S	p. Gr. /	AC /	023	
(No	ote- Begin a	new page if a	any of t	he prior f	ields o	hange	)				
Line	Formula	Descrip	tion	1	2	2	3	4		5	]
A		Lab No.	D.8,								
В		Field Spec.	No								]
С		Test Date	(mo.:day)								
D3		% Passing	1"				<u> </u>			·	
D4		11	3/4"								
D5		rt .	1/2"				S. B.				
D6		11	3/8"					L			
D7		11 -	#4								
D8		11	#8		š						
D9		11	#16							1	
D10		11	#30								
D11		11	#50							i	
D12		· 11	#200		-	]					
E		Bitumen % (	AC) Slip	.6.8.0	.6.	8,0			┛	,6.8,0	
F		Effective %	(AC)	,60,5						.6.0,5	
G	100(T-S)/T	% Voids - Mi	lx	. 4.7	Li	_•	لمغلب				
H	100U/(U+G)	% Voids - Fi	llled	,7,4.2				J		,7.4.2	
I	U + G	% VMA		1,8.2				L.	•	182	14
J	S x 62.4	Unit Wgt., 1	b/ft <sup>3</sup>	1,4,2.8	, ,	• ]			. //	4,2,8	
к		StabConv.,	1b.	1.7.02	11.1.1	.3			, 1/	4.0,8	P
L		Marshall Flo	w	8		1.0	]			9	
								7	<u> </u>	AYG.	
M		Sample Thick	k.; in.	K 5/8	~ !!!	9	-A_11			<u> </u>	
N		Wgt. in Air.	, gm.	1.208					╧┫┝─		
P		Wgt. in Wate	er, gm.	-6.8.3	X	6					
R		Wgt. surf. c	iry,gm.	1 K. O.B.	44		i-d			200	
S	N/(R-P_)	Sp. Gr BL	JIK	<u>x.3.0.1</u>	K.C.I	괴	-	<u>├_</u> ▲_⊥_	$- \xi $	<u> </u>	
T	CWE/CoCoto	Sp. Gr Ma	ax.	27,00				line_e_	-16	4.0.0	
<u> </u>	SXF/SpGrAC	AC by Volume	2 %	173					-41-2	333	
		Accent Reie	et or N	for the	-1.0		_t		╍┫┝╍		
W	1	Accept, Acje			<u> </u>			1	<u>.   </u>		
Field	a Notes:			$\smile$		Insp	ector(s):	Office	Time	Stamp:	
							and the second				
						M.K	Re				
							LOY				
						16		1 			
								-			

TA 418-D 5C 8/83 5/C 8/84 5C 4/84

TA 567A 1M 7/81 1M 5/83 1M 4/84 1M 8/84 STATE OF VERMONT AGENCY OF TRANSPORTATION Appendix 16 MATERIALS & RESEARCH DIVISION BITUMINOUS CONCRETE SUBDIVISION MAXIMUM SPECIFIC GRAVITY WORKSHEET AASHTO T209-78 REG. MIX ASTM D2041-78 Project WORGESTER/ELMORE No. ER 0241 (19) Date 9.6.84 DIDT.#C Source Mix COOLEYS, BLRHN, VT. Type IV Test No. Design No. 227- VI DIST #6 Bulk Sp. Gr. AUG. 2.298 Flask No. #2 2457.4 1. Wt. of Flask + Sample 1033.0 2. Wt. of Flask 1424.4 3. Wt. of Sample (1-2) (A) 3235,2 4. Wt. of Flask filled with H<sub>2</sub>O (D) 4066.2 5. Wt. of Flask + Water + Sample (E) CALCULATION: Max. Sp. Gr. = A/(A + D - E)= 1424.4 = 2.400 1424.4 + 3235.2 - 4066.2 593.4 % Voids Mix = 100 X Max. Sp. Gr. - Bulk Sp. Gr. Max. Sp. Gr. 2.400 - 2.288 = 4.66 2.400 Inspector(s) Office Time Stamp Comments: n: foreston

REG. MIX.

#### STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESEARCH DIVISION BITUMINOUS CONCRETE SUBDIVISION

Appendix 17

#### EFFECTIVE ASPHALT CONTENT WORK SHEET



(1. ULTRAPAUE

#### STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESEARCH DIVISION

Appendix 18

### BITUMINOUS CONCRETE EXTRACTION WORK SHEET

PROJECT	JORCESTER / ELN COOLEYS, BERL	LABNO. IORE ER 02	41 (19)	DATE MIX TYPE SAMPLE NO.	9.6.84 TYPE TVE D	57. 7/25
BOWL & MIX _ BOWL _ MIX _ %AC = MIX _ AG	2553 1198 1355 (100 1355-126	PAN & AGG. PAN , AGG. %- 1261	1612 351 1261 = 6.9	SLIP NO. TIME MIX TEMP. %		
MIX % Slip Ac =	%			% STONE (+8) % SAND (-8) % AIR VOIDS	<u> </u>	

RETAINED ON	WEIGHT	% RETAINED	% PASSING	JOB AIM	REPORTED
1 3/4					
1 1/2					
1					
3/4				di serie di Serie di serie	
1/2			100	100	100
3/8	38	2.9	97.1	95-100	97
4	431	34.2	62.9	63-75	63
8	239	19.0	43.9	42-50	44
16	144	11.4	32.5	30-38	33
30	142	11.3	21.2	20-28	21
50	130	10.3	10.9	9-17	11
200	116	9.2	1.7	2-5.	2
Pass 200	21	(1.7 )	a the second sec		
Totals	1261	100			

% Slip AC

	BIN S	BIN NO. 2	BIN NO. 3	BIN NO. 4	BIN NO. 5	AC	TOTAL
BATCH WEIGHTS					tu - Eth		
Wt. ADJUSTMENT						2 - <u>1</u> .	

CORRECTIVE ACTION

COMMENTS: ULTRAPAVE

/B. Mryc /Inspector() ruston

가 417 Rov. 2M 4/84 2/M 8/84

	ULTRA	PAVE					Apr	pendix 19	
Bituminous Concrete System FILE MAINTENANCE Control No. H616 Form No. 4 of 6 Form Date 9/6/84			Vermont Agency Transportation Materials & Research Division ASPHALT MIXTURE PROPERTIES - Field Test Data - (Items P401 or 406)			Sheet Project Code No. Mix Design N	Sheet of   Project   Code No.   Mix   Design No.		
Pro	ject Name <u>p</u>	VORCESTER /	ELMORE		Proje	ct No. E	<u> </u>	9)	
Sou	rce of Mix	21 COOL	EYS, BE	RUN, Vr.	Ring	No.	Y	ear <u>84</u>	
Iten No.	40625	Type of Mix		ULTRAP	AUE	SI	o. Gr. AC	1023	
Line	Formula	Descrip	otion	1 A	2 B	3	4	5	-1
A		Lab No.	DB						1
B		Field Spec	Nd,						1
		Test Date	(mo ·day	┧╌┵╶┟╌╹	╎┝╾┸╌┽╾┚╌╸		}	┨┠╌┹╼╌┟╼┙╌	1
n3		7 Paccing	1"	<b>4</b> - <b>1</b> -				┥ <u>┝</u> <u></u>	-{
D4	1	11 11 11 11 11 11 11 11 11 11 11 11 11	3/4"						-
D5	1/2(2)		1/2"					┥┝╌┵╌┵╌	-
D6	195-100	11	3/8"						-
D7	13-25	11 .	#4	· · · · · · · · · · · · · · · · · · ·				┥╎╌╸╸╸╸	1
08	42-50	11	#8	<b></b>	S			1	1
ng	20-29		#16						1
1010	20-28	11	#30	· ·					1
010	8-17		#50		· ·				1
D11	2-6	· 11	#200	<u>+</u> +				{ <b> </b>	1
E	2-3	Bitumen 7	(AC) Clim	. (.90				680	
		Bicumen %	(AC) SIIP	6.0				632	1
<u>r</u>		Effective %	(AC)					24	A
6	100(T-S)/T	7 Volds - M	illed	057				857	
<u> </u>	1000/(0+G)	/ VOIDS - F	TITEd	10,0,1				1/0 2	$ \mathcal{K} $
	U + G	% VMA	3	1,00				1 LLA	N
<u> </u>	S x 62.4	Unit Wgt.,	1b/ft	7,7,4,0			<u> </u>	1.7.7.1.	10
<u> </u>		StabConv.	, 1b.	2222	1.5.7.1			1.	
L	I	Marshall Flo	W		1		Line and	1,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,	
M		Sample Thic	k. in.	246	2/16		1		
N		Wgt. in Air	. em.	9.7.8	9.8.9			9.8.4	
P		Wgt. in Wat	er, gm.	5.6.0	5.6.1			.5.6.1	
R		Wgt. surf.	drv.gm.	9.7.8	9.9.0			.984	
S	N/(R-P)	Sp. Gr B	ulk	2339	2.3.0.5			2322	
T	11 11 1	Sp. Gr M	ax.		2380			2380	
U	SxF/SpGrAc	AC by Volum	e %					1435	
V	-	StabMeasu	red, 1b.	152	1.1.0			.7.6.2	
W		Accept, Rej	ect or N						
Fiel	d Notes:				Ins	spector(s):	Office Ti	me Stamp:	
	1 11	TDAF	74.	-			1		
		KAL		<u> </u>		1 to			
						TUDION			
					m	T'no			
			5. A.			100g			
							+		

TA 418-D 5C 8/83 5/C 8/84 5C 4/84

ULTRAPAVE.

#### STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESEARCH DIVISION BITUMINOUS CONCRETE SUBDIVISION

Appendix 20

## EFFECTIVE ASPHALT CONTENT WORK SHEET



TA 567A 1M 7/81 1M 5/83

#### STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESEARCH DIVISION BITUMINOUS CONCRETE SUBDIVISION

Appendix 21

ULTRAFAVE

MAXIMUM SPECIFIC GRAVITY WORKSHEET AASHTO T209-78 ASTM D2041-78

Project WORCESIER / ELMORE No. ER 0241 (19) Date 9.6.84 Source Mix COULEYS, BERLIN, VI. Type TV Test No. Design No.\_\_\_\_\_ Bulk Sp. Gr.\_\_\_\_ 2.322 Flask No. #/2504.5 1. Wt. of Flask + Sample 1018.6 2. Wt. of Flask 3. Wt. of Sample (1-2) (A) 3208.4 4. Wt. of Flask filled with H<sub>2</sub>O (D) 4070 1 5. Wt. of Flask + Water + Sample (E) CALCULATION: Max. Sp. Gr. = A/(A + D - E)= 1485.9 = *2.38*0 1485.9+ 3208.4 -4070.1 624.Z % Voids Mix = 100 X Max. Sp. Gr. - Bulk Sp. Gr. Max. Sp. Gr. 2.380 - 2.322 = 2.44 7.380 Inspector(s) Office Time Stamp Comments: ULTRAPAVE

#### STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESERACH DIVISION

Appendix 22

## BITUMINOUS CONCRETE EXTRACTION WORK SHEET

LAB NO. PROJECT WORCESTER/ELMORE ER 0241 SOURCE CODLEY - BERLIN		DATE <u>9</u> . MIX TYPE SAMPLE NO.	25.83 IF DIST.#6
BOWL & MIX $234B$ PAN & A       BOWL     1198     PAN       MIX     1150     AGG.       % AC = MIX - AGG 100     6.78     %-	GG. <u>1423</u> <u>351</u> <u>1072</u> = <u>6,8</u> %	SLIP NO. TIME MIX TEMP.	
MIX % Slip AC = %		% STONE (+8) % SAND (-8) % Air Voids	<u>    5  3                              </u>

RETAINED ON	WEIGHT	% RETAINED	% PASSING	JOB AIM	REPORTED
1 3/4			14.		
1 1/2					
1		·.			
3/4			Δ		
1/2			10 0.0	100	100
3/8	15	1.4	98.6	95-100	99
4	350	32.6	66.0	63-75	66
8	200	18.7	47,3	42-50	47
16.	131	12.2	35.1	30-38	35
30	/18	11.0	24,1	20-28	24
50	104	9.7	144	9-17	14
200	120	11.2	3.2	2-5	3,2
Pass 200	34	3.2			•
Totals	1072	•			
			% Slip AC		

	BIN S	BIN NO. 2	BIN NO. 3	BIN NO. 4	BIN NO. 5	AC	TOTAL
BATCH WEIGHTS							
WT. ADJUSTMENT							

CORRECTIVE ACTION

COMMENTS:

ULTRAPAVE Houston Rance Inspector (s)

TA 417 Rev. 2M 5/84

3

#### STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESERACH DIVISION

Appendix 23

### BITUMINOUS CONCRETE EXTRACTION WORK SHEET

ROJECT <u>117-9</u> SOURCE <u>60</u>	Pave - Rte. 1 14 - Berli	LABNO. 12 - Ularest.	EV-/ELMORE	DATE <u>9</u> MIX TYPE SAMPLE NO.	<u></u>
BOWL & MIX BOWL MIX % AC = <u>MIX - AGG</u> 100	2164 //98 966	PAN & AGG. PAN AGG. %	1251 351 900 = 6.8 %	SLIP NO. TIME MIX TEMP.	
MIX % Slip AC =	_ %			% STONE (+8) % SAND (-8) % AIR VOIDS	51,4 48.5

RETAINED ON	WEIGHT	% RETAINED	% PASSING	JOB AIM	REPORTED
1 3/4					
1 1/2					
1				<i>1</i>	
3/4			100.0		100
1/2	9	0.9	99,1	100	99
3/8	6	0.7	98.4	95-100	98
4	275	30.8	67.6	63-75	68
8	171	19.1	48.5	42-50	49
16	109	12.2	36.3	30-38	36
30	100	/1.1	25,2	20-28	25
50	90	10.0	15.2	9-17	15
200	104	11.6	3.6	2-5	3.6
Pass 200	32	3.6			
Totals	897				
			% Slip AC		

	BIN S	BIN NO. 2	BIN NO. 3	BIN NO. 4	BIN NO. 5	AC	TOTAL
BATCHWEIGHTS							
WT. ADJUSTMENT							

CORRECTIVE ACTION

COMMENTS: ULTRAPAVE

Inspector(s)

TA 417 Rev. 2M 5/84

-----

# Appendix 24

P****			T								
Bi	Bituminous Concrete System			Vermont Agency Transportation			Sheet	Sheet of			
FI	FILE MAINTENANCE		Materials & Research Divisi			sion	n Project				
Cor	trol No. H61	6	ASPHALT	MIXT	URE P	ROPERTI	ES	Code N	D.		0
For	m Date /	1 <sup>°</sup>		1610	rest	Data -		Design	No		
	,			Lems	P401	or 406)		Design	10.		
Pro	ject Name	Itropau	ve - K+	e. 12	Word	erter-P	roje	ct No. E	R 0241	(19)	
Sou	rce of Mix	21 Coo	lui-	Ber	lin	R	ing 1	No.		Ye	ear 84
·,						•		,			
No.	40625	Mix (	24	ULT	R/	1PA	VE		Sp. Gr.	AC	1023
(No	ote- Begin a	new page if	any of t	he pr	ior f	ields	hang	e)			
Line	Eormula	Decerie	tion		,			,	11		
	Formula	Descrip			T :			<b></b>	┥.┝━━	4	<u> </u>
A		Lab No.	<u>8</u> ,		<u> </u>					J	
	· · · · · · · · · · · · · · · · · · ·	Field Spec	· NO	<u></u>					┥┝┷╸	+	
D3		7 Paceine	1"	1	i	<u> </u>				<u> </u>	
D4		11 II	3/4"	1			-				
D5	1		1/2"				-				
D6	1	11	3/8" .	1.							
D7		11 .	#4					et e e			
D8		11	#8	<u> </u>					17 8 F		
D9			#16				-				
D10		17	#30				-				Julia
D11		**	#50			1.1	-				
D12		"	#200	ب	لمعيا	<u></u>			┥┝╾╍		
E		Bitumen % (	(AC) Slip	.6	8.0					•	
F		Effective %	(AC)	_6	32	e			┥┝╍╸	•	
G	100(T-S)/T	% Voids - M:	ix		3.1	-i-					
н	100U/(U+G)	% Voids - F	llled	10,	6.0			<u>,</u>			
1	U + G	% VMA	3		14			e	4		
J	S x 62.4	Unit Wgt.,	Lb/ft	1.7	7.1		•	····e			
<u>K</u>		StabConv.,	, 1D.	20	16				1		
_L	I	Marshall Flo	)W	21/1	4			<u> </u>			
М		Sample Thic	k.; in.	2.5	6,2						
N		Wgt. in Air	, gm.	1,2,	1.4						
P		Wgt. in Wate	er, gm.	.6.	8.9						
R		Wgt. surf. o	dry,gm.	1.2	1.5				1		لنسب
S	N/(R-P)	Sp. Gr Bu	ulk	2.3	10				نـــــــــــــــــــــــــــــــــــــ		
T	0	Sp. Gr Ma	ax.	2.3,	8.3		-				
U	3xF/SpGrAc	AC by Volume	e %	1.4.	2.7						
		Accept Reis	rea, 1b.	_, <i>L</i> ,(	J.C.						
Field	d Notes:	necepc, neje	CCC OL M				The	Dector(c)	. 10551	·	Ctorn.
	- 110 6 2 0 .		111 7	ю <i>х</i> -			1115			ce Tin	ne Slamp:
			OLI	RAI	-AVE	• · · ·	1	7.			
							U	5	1		
			5. 								1
	_					1.11					

TA 418-D 5C 8/83 5/C 8/84 5C 4/84 STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESEARCH DIVISION BITUMINOUS CONCRETE SUBDIVISION

MAXIMUM SPECIFIC GRAVITY WORKSHEET AASHTO T209-78 ASTM D2041-78

Project Worcester ELMORE RTE	E. 12_ No ER 0241	Date 9.25.84
Source Mix COOLEY - BERLIN	) Type <u>T</u>	Test No
Design No779	Bulk Sp. Gr. 2.310	)
Flask	No. Z	
1. Wt. of Flask + Sample		2436.8
2. Wt. of Flask		1033.0
3. Wt. of Sample (1-2) (A)		1403.8
4. Wt. of Flask filled with H <sub>2</sub>	0 (D)	3235.2
5. Wt. of Flask + Water + Samp	le (E)	4049.8
CALCULATION: Max. Sp. Gr. = $A/(A + D)$ = $1403$ 1403.9 + 3235 58 % Voids Mix = 100 X <u><math>2.38</math></u>	9 - E) 3.8 =	2.383
Comments: ULTRAPAVE	Inspector(s) M.H. W.R	Office Time Stamp

------

TA 567A 1M 7/81 1M 5/83

#### STATE OF VERMONT AGENCY OF TRANSPORTATION MATERIALS & RESEARCH DIVISION BITUMINOUS CONCRETE SUBDIVISION

Appendix 26

EFFECTIVE ASPHALT CONTENT WORK SHEET

